
 

 

 

 
 

2020 URBAN WATER MANAGEMENT PLAN 
 

Prepared For 

CITY OF BRAWLEY 

 

July 2021 

Prepared By: 

 

 

 

 

1199 Fullerton Rd 

     City of Industry, CA. 91748 

  



 
 

 
 

 

 

 

 

 

 

This Page Intentionally Left Blank 

 



City of Brawley   Page i 
Urban Water Management Plan  July 2021 
 

_____________________________________________________________________________________ 
      

 

Table of Contents 
 

Chapter 1 – Introduction and Overview ....................................................................................................... 1 

1.1 Background and Purpose .................................................................................................................... 1 
[...]
Urban Water Management Plan  July 2021 
 

 

To accomplish the community’s participation, the City of Brawley noticed a public hearing to all parties to 

review and accept comments on both of the draft plans. The City published notices in the local newspaper 

of the availability of the draft UWMP and draft WSCP for public inspection and stating the date and time 

of the public hearing to separately adopt the 2020 UWMP and standalone WSCP. The notice was published 

once a week for two successive weeks starting on Tuesday, April 6, 2021. 

The hearing took place on June 15, 2021 at 6:00pm at: 

City Council Chambers 

383 Main Street 

Brawley, CA 92227 

The final plans, which were adopted by City Council on June 15, 2021, will be distributed to the cities of 

Brawley, Calexico, Calipatria, El Centro, Holtville, and Westmorland; Imperial County Planning/Building 

and Public Works departments; Imperial Irrigation District's Public Affairs; public libraries in the cities of 

El Centro, Calexico, Brawley, and Imperial; the California State Library, and to others upon request. The 

signed resolution to adopt the plan may be found in Appendix B. The final plan was submitted to the 

California Department of Water Resources within 30 days of Council approval. Refer to Chapter 10 for 

further discussion on the notice, public hearing, and adoption process conducted for the final submittal 

of the adopted and approved plan to DWR. 

 

  



City of Brawley     Page 9 
Urban Water Management Plan  July 2021 
 

 

Chapter 3 – System Description 
This chapter serves to describe the City’s system, service area and climate, and organizational structure 

and history. Figure 5 shows the location of the City with respect to the State of California. 

 

Figure 5 - Vicinity Map for the City 

3.1 General Description  
The City of Brawley is a retail-only water agency which supplies its service area with the raw water 

received from the IID wholesaler. According to the United States Census Bureau, the incorporated City of 

Brawley currently covers an area of approximately 7.7 square miles (approx.4,902 acres). 

The City is located at the intersection of Highways 86 and 78 in the Imperial Valley within the Imperial 

County. The City is approximately 6 miles southeast of the City of Westmorland, approximately 9 miles to 

the south of the City of Calipatria, 9 and 12 miles north of the Cities of Imperial and El Centro respectively, 

and approximately 21 miles north of Calexico. The Brawley city limit is shown on Figure 6. The city's 

elevation, like other Imperial Valley towns, is below sea level and all is land within the city limits, except 

for the Alamo River and New River that seasonally flow through the city. The New River flows from the 

Brawley 



City of Brawley     Page 10 
Urban Water Management Plan  July 2021 
 

 

southwest to the northern portion of the city and the Union Pacific Railroad generally extends north-to-

south and bisects central Brawley. 

 

Figure 6 - Brawley City Limits 

3.1.1 City History 

The City of Brawley was founded in October of 

1902 and was incorporated in February of 1908. 

The first settlers were Charles E. Guest, Edwin 

Mead and Earl Pound and started as a tent city of 

only 100 persons involved in railroads and the 

earliest onset of agriculture. The first building 

was the town site company office building which 

is now located on the property of Mr. J. F. 

Warner. The first bank was built on March First 

in 1904 and was called Imperial Valley Bank. The 

first church was the Methodist Episcopal, 

organized by Mr. H. C. Mullen of Imperial. The first grade school was erected in September, 1903, the first 

high school in 1909. In 1904 the Brawley Chamber of Commerce was chartered. In February of 1908 a 

petition was circulated to incorporate and was signed by fifty citizens. The Brawley Airport was built in 

1928 and the City has continued to grow to the current City it is today. The city had a population of 11,922 

in the year 1950. The population growth was rather slow during the 1960s to the early 1990s. However, 

Figure 6 – Brawley Historical Photo 



City of Brawley     Page 11 
Urban Water Management Plan  July 2021 
 

 

recent developments in the city have made it a main cattle raising center in California. The City’s continued 

growth is largely due to the formation of the Imperial Irrigation District.  

The IID was formed in 1911 under the California Irrigation District Act to acquire the properties of the 

previous California Development Company. IID was formed as a public agency, acquiring 13 mutual water 

companies in the valley which had developed and operated water distribution canals. IID took over where 

the California Development Company left off and was involved in the planning and construction of a 

replacement for the Imperial Canal. The replacement has since become known as the All-American Canal 

which provides wholesale water to the City of Brawley along with other cities within the Imperial County. 

3.1.2 Economy 

The City of Brawley has grown slowly but consistently and on an economically sound basis. Brawley has 

historically played a significant role in the agricultural economy that characterizes Imperial County. The 

landscape around the urbanized areas is dominated by agricultural fields, scattered farmhouses, and 

related agricultural structures and open spaces. Agricultural production, along with cattle and feed 

industries, has been one of the most important economic activities in Brawley throughout the 1900s until 

the present day and is expected to play a major economic role for the foreseeable future. This is due to 

several environmental factors including good soils, a year-round growing season, availability of adequate 

water transported from the Colorado River, extensive areas committed to agricultural production, a gently 

sloping topography, and a climate that is well-suited for growing crops and raising livestock.  

The economic conditions in the City of Brawley have largely mirrored that of the Imperial County which 

has also relied on agriculture. More than 120 types of crops are currently grown within the Imperial 

County. In addition, a number of feedlots and dairies located in the Valley have significant economic 

impact. In 2009, based on acreage, Imperial Valley’s top twelve crops were alfalfa, wheat, Bermuda grass, 

Sudangrass, lettuce, sugar beets, carrots, kleingrass, broccoli, onions, melons and sweet corn, 

representing nearly 90% of the cropped acreage. In the Imperial Valley, the total area farmed was 488,499 

acres in1990, 481,151 acres in 1995, 479,000 acres in 2000, 473,903 acres in 2009, and 417,668 in 2013. 

However, the local economy in Brawley is increasingly becoming more diversified and less reliant on the 

economic cycles of agriculture. Brawley's strategic crossroads location at several major highways and the 

railroad facilitates easy access for residents and visitors, and regional shipping services. Furthermore, a 

number of other factors in the area including the construction of two State prisons; growth of the 

renewable energy industry in the area; expansion of the Naval Air Facility; and additional Mexico/USA 

border crossing will serve to add occupations and improve the area’s economy. 

Currently, the City has a weak commercial base. As a result, many residents as well as nearby jurisdictions, 

commute to El Centro for their shopping needs. However, as commercial development and urbanization 

grows, the City has the potential to capture more sales tax revenue by providing additional commercial 

opportunities to those who might otherwise not shop in the City. In addition, more residential 

development within the City will increase property tax revenue which will help to pay for further City 

facilities and services. A balance between new urban development and conservation of agricultural lands 

is important for expansion of the local economy, continuation of prime agricultural production, and 

maintenance of the City's rural character.  



City of Brawley     Page 12 
Urban Water Management Plan  July 2021 
 

 

3.1.3 City of Brawley Organizational Structure 

The City of Brawley operates under a City Council and City Manager form of government. The City 

Manager serves on behalf of the City Council which consists of five council members elected to four-year 

terms. The City Manager and staff manage the City’s resources to implement the policies set by City 

Council to meet the needs of the City of Brawley. The City’s Public Works Director, with oversight by the 

City Manager, runs the Public Works Department which operates and maintains the infrastructure of the 

City of Brawley including the City’s water system. 

3.1.4 City of Brawley Water System 

The City of Brawley supplies the raw water received from the IID wholesaler through its potable water 

system. Untreated water to be used for agricultural purposes is delivered to customers directly from the 

IID canal systems, while water to be used for domestic and industrial or commercial purposes is delivered 

to the City of Brawley’s Water Treatment Plant (WTP). 

Brawley's water system is comprised of a water treatment plant, three storage facilities, two pump 

stations, and approximately 75 miles of 4 to 36 inch water mains. The City consists of one pressure zone 

and serves approximately 6,100 potable water service connections. The City's current WTP is permitted 

to treat 15 million gallons per day (MGD) to accommodate peak daily use but has a hydraulic capacity of 

22.5 MGD. The WTP is also expandable to 30 MGD to accommodate future growth. Figure 7 below 

illustrates a summary of the City’s potable water system.  

 

Figure 7 - City of Brawley's Potable Water Distribution System 



City of Brawley     Page 13 
Urban Water Management Plan  July 2021 
 

 

The City purchases Colorado River water from IID via the IID-owned and operated All-American Canal 

system which is ultimately supplied to Brawley’s WTP via the Mansfield Canal off the Central Main Canal. 

The capacity of the Mansfield Canal is 30 CFS (19 MGD) and delivers the purchased water to the City’s raw 

water storage reservoirs. The City utilizes two (2) raw water storage reservoirs located at the WTP with a 

total capacity of 36 MG which are then treated at the City’s 15 MGD capacity WTP and pumped and 

distributed via its pump station located at the WTP. 

The pump station consists of five (5) 4,000 gpm capacity pumps. Four (4) of the pumps are equipped with 

variable frequency drives (VFD) and one (1) is a constant speed pump. The City of Brawley also operates 

a second potable water pump station located adjacent to the Brawley Municipal Airport in the 

northeastern portion of the City. The Airport Booster Pump Station includes three (3) 1,600 gpm constant 

speed pumps which pump from the storage tank located onsite during peak demand periods to maintain 

pressures within the system.  

Within the WTP, the pumps deliver water to the flash mixer where ferric chloride is added to coagulate 

the suspended solids. The water then proceeds to the two flocculation basins in parallel. Three stage 

flocculation is provided. The flow continues to two sedimentation basins where the floc is settled. 

Filtration is provided with four conventional dual media, anthracite and sand, gravity filters, with a surface 

area of 576 sqft. per filter. Filters are designed with a filter to waste system and air scour during the 

backwash. Backwash water flows by gravity to two backwash recycle ponds. The supernatant is returned 

to the raw water ponds. Inactivation with gas chlorination is provided in three clear wells with a combined 

capacity of 10 MG. The city incorporates a comprehensive water quality program originating at the 

treatment facility and on through its pumping and distributions systems to ensure that all regulatory 

requirements are met. Overall the treatment train reduces the NTU from approximately 20 NTU from the 

raw water to less than 0.03 NTU flowing into the finished clear water reservoirs.  

The City’s network consists of approximately 100 miles of pipelines ranging from 2-inch diameter to 36 

inches. The majority of the City’s transmission and distribution mains generally consist of 6-inch to 12-

inch diameter pipelines. Per the 2012 Water Master Plan, it is typically understood that pipelines 12 inches 

in diameter and larger are considered transmission mains, while all smaller pipes are considered 

distribution mains. 

For finished water storage the City has three separate (3) MG above ground storage tanks. Two of the 

tanks are at the water plant, and one is located at the airport.  

The treatment incorporates several processes including pumping, chemical injection, primary 

sedimentation, flocculation, filtration, and finish water storage to ensure the city is provided with a 

reliable supply of safe, clean drinking water. Currently the treatment facility is producing an average of 

8.5 million gallons per day of potable water (9,479 acre-feet per year). Total supply is regulated only by 

the total amount of water that can be treated at the water treatment plant. The Figure 8 below shows 

the 2020 distribution system flows. 

 



City of Brawley     Page 14 
Urban Water Management Plan  July 2021 
 

 

Table 3-0 Retail: 2020 Distribution System Flows 

Parameter MGD GPM 

Annual Daily Average 5.93 4,120 

Maximum Day 8.89 6,174 

Minimum Day 1.38 959 

Maximum Day Peak Hour 13.88 9,639 

Minimum Day Peak Hour 3.67 2,554 
Maximum Month Average 253.93 176,340 
Minimum Month Average 120.13 83,424 

Figure 8 - Table 3-0 Retail: 2020 Distribution System Flows 

3.2 Service Area Boundary Maps / Current Water Service Area 
The City of Brawley's total service area includes the limits within its incorporated City boundary as well as 

its extended sphere of influence (SOI). Together, these areas comprise the City’s total planning area. The 

County of Imperial has identified a SOI for the City of Brawley which extends beyond the City’s current 

jurisdictional boundaries. This sphere of influence is an area in which a city of county has power to affect 

developments although not within its current jurisdictional limits. It is defined in the City’s General Plan 

as the probable ultimate physical boundaries and service area of a local agency (city or district) as 

determined by the Local Agency Formation Commission (LAFCo) of the County. It is anticipated that these 

areas will eventually be annexed or incorporated as the city grows and develops and thus should be 

included as part of the city’s Planning Area. According to the City’s General Plan, the SOI boundary consists 

of approximately 5,943 acres outside the existing boundaries of the City. Therefore, the current City limits 

and SOI boundaries consist of approximately 4,902 and 5,943 acres, respectively, for a combined total of 

approximately 10,845 acres. The last updated boundary map by LAFCo dated December 2018 is presented 

in Figure 9 showing the City’s boundary and SOI area limits.  

The City and its SOI are not adjacent to any other cities or areas of urban development, and the nearest 

such communities are the cities of Westmorland approximately 6 miles to the northwest, Imperial 

approximately 6 miles to the south, and Calipatria approximately 8 miles to the north. The City of Brawley 

provides an array of services within its incorporated limits and these services will be provided to areas 

within the SOI after they are annexed. The City already provides water and wastewater treatment to some 

areas in the SOI.  

 

 

 



City of Brawley     Page 15 
Urban Water Management Plan  July 2021 
 

 

 

Figure 9 - City of Brawley Boundary and Sphere of Influence 



City of Brawley     Page 16 